
Bill Jennings
California Sportfishing Protection Alliance
3536 Rainier Avenue
Stockton, CA 95204
Tel: 209-464-5067
Fax: 209-464-1028
E-mail: deltakeep@aol.com

Mike Jackson
Law Office of Mike Jackson
P.O. Box 207
429 W. Main Street
Quincy, CA 95971
Tel: 530-283-1007   VIA: Electronic Submission
Fax: 530-283-0712            Hardcopy to Follow
E-mail: mjatty@sbcglobal.net

Andrew Packard
Law Office of Andrew Packard
319 Pleasant Street
Petaluma, CA 94952
Tel: 707-763-7227
Fax: 707-763-9227
E-mail: andrew@packardlawoffices.com

For Petitioner California Sportfishing Protection Alliance

BEFORE THE STATE WATER RESOURCES CONTROL BOARD

PETITION FOR REVIEW

Pursuant to Section 13320 of California Water Code and Section 2050 of Title 23
[...]
(209) 464-5067 or Michael Jackson at (530) 283-1007.

Dated: 20 July 2007

Respectfully submitted,

Bill Jennings, Executive Director
California Sportfishing Protection Alliance

Attachment No. 1: Order No. R5-2007-0070



16

Attachment No. 2: Order No. R5-2007-0071



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

11020 Sun Center Drive #200, Rancho Cordova, California  95670-6114 
Phone (916) 464-3291 • FAX (916) 464-4645 
http://www.waterboards.ca.gov/centralvalley 

 
ORDER NO. R5-2007-0070 

NPDES NO. CA0079367 
WASTE DISCHARGE REQUIREMENTS FOR THE 

PLACER COUNTY DEPARTMENT OF FACILITY SERVICES 
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 

PLACER COUNTY 
 
The following Discharger is subject to waste discharge requirements (WDR) as set forth in this Order: 

 
Discharger Placer County Department of Facility Services 
Name of Facility Placer County Sewer Maintenance District No. 3 

4928 Auburn Folsom Road 
Loomis, CA 95650 Facility Address 
Placer County 

 
 

The discharge by the Owner from the discharge points identified below is subject to waste discharge 
requirements as set forth in this Order: 
 

Discharge 
Point 

Effluent 
Description 

Discharge Point 
Latitude 

Discharge Point 
Longitude Receiving Water 

001 Treated 
Wastewater 38º, 47’, 40” N 120 º, 7’, 35” W Miners Ravine 

 

 
 
IT IS HEREBY ORDERED, that Order No. 5-00-118 is rescinded upon the effective date of this Order except for 
enforcement purposes, and, in order to meet the provisions contained in division 7 of the Water Code 
(commencing with section 13000) and regulations adopted thereunder, and the provisions of the federal Clean 
Water Act (CWA) and regulations and guidelines adopted thereunder, the Discharger shall comply with the 
requirements in this Order. 
 
 
I, PAMELA C. CREEDON, Executive Officer, do hereby certify that this Order with all attachments is a full, true, 
and correct copy of an Order adopted by the California Regional Water Quality Control Board, Central Valley 
Region, on 22 June 2007. 

 
 

________________________________________ 
PAMELA C. CREEDON, Executive Officer

This Order was adopted by the Regional Water Board on: 22 June 2007 
This Order shall become effective on:  50 days after adopted date 
This Order shall expire on: 1 June 2012 
The U.S. Environmental Protection Agency (USEPA) and the Regional Water Board have classified this 
discharge as a minor discharge. 
The Discharger shall file a Report of Waste Discharge in accordance with Title 23, California Code of 
Regulations, no later than 180 days in advance of the Order expiration date as application for 
issuance of new waste discharge requirements. 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070 
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Order (Version 2005-1A) 2 

 
TABLE OF CONTENTS 

 
I. Facility Information ............................................................................................................ 3 
II. Findings............................................................................................................................. 3 
III. Discharge Prohibitions....................................................................................................... 8 
IV. Effluent Limitations and Discharge Specifications ............................................................. 9 

A. Effluent Limitations – Discharge Point D-001.............................................................. 9 
B. Land Discharge Specifications – Not Applicable....................................................... 12 
C. Reclamation Specifications – Not Applicable............................................................ 12 

V. Receiving Water Limitations ............................................................................................ 12 
A. Surface Water Limitations......................................................................................... 12 
B. Groundwater Limitations ........................................................................................... 15 

VI. Provisions ........................................................................................................................ 15 
A. Standard Provisions.................................................................................................. 15 
B. Monitoring and Reporting Program Requirements.................................................... 20 
C. Special Provisions..................................................................................................... 20 

1. Reopener Provisions............................................................................................. 20 
2. Best Management Practices and Pollution Prevention ......................................... 23 
3. Construction, Operation and Maintenance Specifications..................................... 24 
4. Special Provisions for Municipal Facilities ............................................................ 24 
5. Other Special Provisions....................................................................................... 27 
6. Compliance Schedules ......................................................................................... 28 

VII. Compliance Determination .............................................................................................. 28 
Attachment A – Definitions .....................................................................................................A-1 
Attachment B – Topographic Map ..........................................................................................B-1 
Attachment C – Flow Schematic.............................................................................................C-1 
Attachment D – Federal Standard Provisions.........................................................................D-1 
Attachment E – Monitoring and Reporting Program (MRP) ....................................................E-1 
Attachment F – Fact Sheet ..................................................................................................... F-1 
 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070 
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Limitations and Discharge Requirements  3 

 
I. FACILITY INFORMATION 

 
The following Discharger is subject to waste discharge requirements as set forth in this 
Order: 
 

Discharger Placer County Department of Facility Services 
Name of Facility Placer County Sewer Maintenance District No. 3 

4928 Auburn Folsom Road 
Loomis, CA 95650 Facility Address 
Placer County 

Facility Contact, Title, and Phone Will Dickinson, Deputy Director of Facility Services, 
530-886-4900 

Mailing Address 
Placer County Department of Facility Services 
11476 C Avenue 
Auburn, CA 95603 

Type of Facility Publicly Owned Treatment Works 
Facility Design Flow 0.30 million gallons per day (mgd) 

 
 

II. FINDINGS 
 
The California Regional Water Quality Control Board, Central Valley Region (hereinafter 
Regional Water Board), finds: 
 
A. Background. The Placer County Department of Facility Services (hereinafter 

Discharger) is currently discharging under Order No. 5-00-118 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0079367. The Discharger 
submitted a Report of Waste Discharge, dated 27 December 2004, and applied for a 
NPDES permit renewal to discharge an average dry weather flow of 0.3 mgd of treated 
wastewater from the Placer County Sewer Maintenance District No. 3 wastewater 
treatment plant, hereinafter Facility. The application was deemed legally complete on 
1 June 2005.  
 
For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and State laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 
 

B. Facility Description.  The Discharger owns and operates the Placer County Sewer 
Maintenance District No. 3 wastewater treatment plant (WWTP).  The WWTP consists 
of a primary clarifier, trickling filter, secondary clarifier, final clarifier, chemical feed 
system for flocculation, sand filtration (tertiary treatment), chlorination, and 
dechlorination.  Sludge is anaerobically digested, dewatered, and disposed of off-site at 
a local landfill.  Wastewater is discharged from Discharge D-001 (see table on cover 
page) to Miners Ravine, a water of the United States and a tributary to Dry Creek, the 
Natomas East Main Drainage Canal, Bannon Slough, and the Sacramento River.  
Bannon Slough enters the Sacramento River immediately upstream of the confluence 
with the American River.  Attachment B provides a topographic map of the area around 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070 
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Limitations and Discharge Requirements  4 

the facility. Attachment C provides a flow schematic of the facility.  
 

C. Legal Authorities.  This Order is issued pursuant to section 402 of the Federal Clean 
Water Act (CWA) and implementing regulations adopted by the U.S. Environmental 
Protection Agency (USEPA) and Chapter 5.5, Division 7 of the California Water Code 
(CWC).  It shall serve as a NPDES permit for point source discharges from this facility 
to surface waters.  This Order also serves as Waste Discharge Requirements (WDRs) 
pursuant to Article 4, Chapter 4 of the CWC for discharges that are not subject to 
regulation under CWA section 402. 
 

D. Background and Rationale for Requirements.  The Regional Water Board developed 
the requirements in this Order based on information submitted as part of the application, 
through monitoring and reporting programs, and other available information.  
Attachment F, which contains background information and rationale for Order 
requirements, is hereby incorporated into this Order and constitutes part of the Findings 
for this Order. Attachments A through E are also incorporated into this Order. 
 

E. California Environmental Quality Act (CEQA).  This action to adopt an NPDES permit 
is exempt from the provisions of the California Environmental Quality Act (Public 
Resources Code Section 21000, et seq.) in accordance with Section 13389 of the CWC. 
 

F. Technology-Based Effluent Limitations.  Section 301(b) of the CWA and 
implementing USEPA permit regulations at section 122.44, title 40 of the Code of 
Federal Regulations (CFR)1 require that permits include conditions meeting applicable 
technology-based requirements at a minimum, and any more stringent effluent 
limitations necessary to meet applicable water quality standards.  The discharge 
authorized by this Order must meet minimum federal technology-based requirements 
based on Secondary Treatment Standards at Part 133.  A detailed discussion of the 
technology-based effluent limitations development is included in the Fact Sheet.  
 

G. Water Quality-Based Effluent Limitations.  Section 301(b) of the CWA and section 
122.44(d) require that permits include limitations more stringent than applicable federal 
technology-based requirements where necessary to achieve applicable water quality 
standards.  This Order contains requirements, expressed as a technology equivalence 
requirement, more stringent than secondary treatment requirements that are necessary 
to meet applicable water quality standards.  The Regional Water Board has considered 
the factors listed in CWC Section 13241 in establishing these requirements.  The 
rationale for these requirements, which consist of tertiary treatment or equivalent 
requirements, is discussed in the Fact Sheet. 
 
Section 122.44(d)(1)(i) mandates that permits include effluent limitations for all 
pollutants that are or may be discharged at levels that have the reasonable potential to 
cause or contribute to an exceedance of a water quality standard, including numeric and 
narrative objectives within a standard.  Where reasonable potential has been 
established for a pollutant, but there is no numeric criterion or objective for the pollutant, 
water quality-based effluent limitations (WQBELs) must be established using:  (1) EPA 

                                                 
1  All further statutory references are to title 40 of the Code of Federal Regulations unless otherwise indicated. 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070 
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Limitations and Discharge Requirements  5 

criteria guidance under CWA section 304(a), supplemented where necessary by other 
relevant information; (2) an indicator parameter for the pollutant of concern; or (3) a 
calculated numeric water quality criterion, such as a proposed State criterion or policy 
interpreting the State's narrative criterion, supplemented with other relevant information, 
as provided in 40 CFR section 122.44(d)(1)(vi). 

 
H. Water Quality Control Plans.  The Regional Water Board adopted a Water Quality 

Control Plan, Fourth Edition, for the Sacramento and San Joaquin River Basins 
(hereinafter Basin Plan) that designates beneficial uses, establishes water quality 
objectives, and contains implementation programs and policies to achieve those 
objectives for all waters addressed through the plan. In addition, State Water Resources 
Control Board (State Water Board) Resolution No. 88-63 requires that, with certain 
exceptions, the Regional Water Board assign the municipal and domestic supply use to 
water bodies that do not have beneficial uses listed in the Basin Plan.   
 
The Basin Plan at II-2.0 states that the beneficial uses of any specifically identified 
water body generally apply to its tributary streams. The Basin Plan does not specifically 
identify beneficial uses for Miners Ravine, but identify existing and potential uses for the 
Sacramento River (Colusa Basin Drain to the “I” Street Bridge, Colusa Basin Drain 
Hydrologic Unit 520.00), to which Miners Ravine, via Dry Creek, Natomas East Main 
Drainage Canal, and Bannon Slough is tributary. These beneficial uses are municipal 
and domestic supply (MUN); agricultural irrigation (AGR), water contact recreation 
(REC-1) and non-contact water recreation (REC-2), warm (WARM) and cold (COLD) 
freshwater habitat, warm and cold water migration habitat (MIGR), warm and cold water 
spawning (SPWN), wildlife habitat (WILD) and navigation (NAV).  In addition, State 
Water Resources Control Board (State Water Board) Resolution No. 88-63 requires 
that, with certain exceptions, the Regional Water Board assigns the municipal and 
domestic supply use to water bodies that do not have beneficial uses listed in the Basin 
Plan. Thus, as discussed in detail in the Fact Sheet (Attachment F), beneficial uses 
applicable to Miners Ravine are as follows:  

 
Discharge 

Point Receiving Water Beneficial Use(s) 

001 Miners Ravine 
Existing: 

MUN, AGR, REC-1, REC-2, WARM, COLD, MIGR, SPWN, 
WILD, NAV. 

 
Requirements of this Order specifically implement the applicable Water Quality Control Plans. 
 

I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the 
NTR on 22 December 1992, which was amended on 4 May 1995 and 
9 November 1999, and the CTR on 18 May 2000, which was amended on 
13 February 2001.  These rules include water quality criteria for priority pollutants and 
are applicable to this discharge. 
 

J. State Implementation Policy. On 2 March 2000, the State Water Board adopted the 
Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed 
Bays, and Estuaries of California (State Implementation Policy or SIP).  The SIP 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070 
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Limitations and Discharge Requirements  6 
[...]
E. Planned Changes .................................................................................................... F-5 

III. Applicable Plans, Policies, and Regulations ................................................................... F-7 
A. Legal Authorities ...................................................................................................... F-7 
B. California Environmental Quality Act (CEQA) .......................................................... F-7 
C. State and Federal Regulations, Policies, and Plans ................................................ F-7 
D. Impaired Water Bodies on CWA 303(d) List – Not Applicable ............................... F-12 
E. Other Plans, Policies, and Regulations.................................................................. F-12 

IV. Rationale For Effluent Limitations and Discharge Specifications.................................. F-12 
A. Discharge Prohibitions ........................................................................................... F-13 
B. Technology-Based Effluent Limitations.................................................................. F-14 

1. Scope and Authority........................................................................................... F-14 
2. Applicable Technology-Based Effluent Limitations ............................................ F-14 

C. Water Quality-Based Effluent Limitations (WQBELs)............................................. F-15 
1. Scope and Authority........................................................................................... F-15 
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives.............. F-15 
3. Determining the Need for WQBELs ................................................................... F-16 
4. WQBEL Calculations ......................................................................................... F-37 
5. Whole Effluent Toxicity (WET) ........................................................................... F-40 

D. Final Effluent Limitations........................................................................................ F-41 
E. Interim Effluent Limitations..................................................................................... F-43 
F. Land Discharge Specifications – Not Applicable.................................................... F-44 
G. Reclamation Specifications – Not Applicable......................................................... F-44 

V. Rationale for Receiving Water Limitations .................................................................... F-44 
A. Surface Water........................................................................................................ F-44 
B. Groundwater .......................................................................................................... F-46 

VI. Rationale for Monitoring and Reporting Requirements................................................. F-47 
A. Influent Monitoring ................................................................................................. F-47 
B. Effluent Monitoring ................................................................................................. F-47 
C. Whole Effluent Toxicity Testing Requirements ...................................................... F-47 
D. Receiving Water Monitoring................................................................................... F-47 

1. Surface Water.................................................................................................... F-47 
2. Groundwater ...................................................................................................... F-47 

E. Other Monitoring Requirements............................................................................. F-48 
VII. Rationale for Provisions................................................................................................ F-48 

A. Standard Provisions............................................................................................... F-48 
B. Special Provisions.................................................................................................. F-49 

1. Reopener Provisions.......................................................................................... F-49 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070  
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Attachment F – Fact Sheet  F-2 

2. Special Studies and Additional Monitoring Requirements.................................. F-49 
3. Best Management Practices and Pollution Prevention – Not Applicable ........... F-53 
4. Construction, Operation, and Maintenance Specifications................................. F-54 
5. Special Provisions for Municipal Facilities (POTWs Only) ................................. F-54 
7. Other Special Provisions.................................................................................... F-54 
8. Compliance Schedules ...................................................................................... F-55 

9. Public Participation ....................................................................................................... F-56 
a. Notification of Interested Parties ............................................................................ F-56 
b. Written Comments ................................................................................................. F-56 
c. Public Hearing ....................................................................................................... F-57 
d. Waste Discharge Requirements Petitions.............................................................. F-57 
e. Information and Copying........................................................................................ F-58 
f. Register of Interested Persons .............................................................................. F-58 
g. Additional Information ............................................................................................ F-58 

 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070  
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Attachment F – Fact Sheet  F-3 

ATTACHMENT F – FACT SHEET 
 
As described in Section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 
 
This renewed Order regulates the discharge of up to 0.3 million gallons per day (mgd), the 
design average dry weather flow (ADWF), of effluent from the Facility.  This Order includes 
effluent, groundwater, water supply, sludge, and surface water limitations, monitoring and 
reporting requirements, additional study requirements, and reopener provisions. 
 
I. PERMIT INFORMATION 

 
The following table summarizes administrative information related to the facility. 

 
WDID 5A310104018 
Discharger Placer County Department of Facility Services 
Name of Facility Placer County Sewer Maintenance District No. 3 

4928 Auburn Folsom Road 
Loomis, CA 95650 Facility Address 
Placer County 

Facility Contact, Title and Phone Will Dickinson, Deputy Director of Facility Services, (530) 886-4900 
Authorized Person to Sign and 
Submit Reports 

Will Dickinson, Deputy Director of Facility Services, (530) 886-4900 

Mailing Address 
Placer County Department of Facility Services 
11476 C Avenue 
Auburn, CA 95603 

Billing Address SAME 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Minor 
Threat to Water Quality 2 
Complexity B 
Pretreatment Program N 
Reclamation Requirements NA 
Facility Permitted Flow (ADWF) 0.30 million gallons per day (mgd) 
Facility Design Flow (ADWF) 0.30 mgd 
Watershed Dry Creek – Sacramento River 
Receiving Water Miners Ravine 
Receiving Water Type Inland Surface Water  

 
A. The Placer County Department of Facility Services (hereinafter Discharger) is the owner 

and operator of Placer County Sewer Maintenance District No. 3 (hereinafter Facility) a 
Publicly Owned Treatment Works (POTW).  
 

B. The Facility discharges wastewater to Miners Ravine, a water of the United States and 
is currently regulated by Order No. 5-00-118 which was adopted on 16 June 2000 and 
expired on 1 June 2005.  The terms of the existing Order automatically remain in effect 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070  
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Attachment F – Fact Sheet  F-4 

after the permit expiration date.  
 

C. The Discharger filed a report of waste discharge and submitted an application for 
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit on 29 December 2004.   
 

 
II. FACILITY DESCRIPTION 

 
The Discharger provides sewerage service for the Horseshoe Bar Road and Folsom Lake 
area and serves a population of approximately 1500.  The wastewater treatment plant 
(WWTP) design average dry weather flow capacity is 0.30 mgd. Effluent from the facility 
discharges to the local surface water. The Discharger is considering the inclusion of this 
facility in the South Placer Wastewater Authority’s regionalization effort.  If this facility is 
incorporated in the regionalization efforts, the wastewater flow is proposed to be piped to 
the City of Roseville Dry Creek WWTP for treatment and disposal, therefore eliminating 
the existing discharge to Miner’s Ravine.  This Order requires the Discharger to report 
their decision regarding regionalization of this facility by 31 January 2008. 
 

A. Description of Wastewater and Biosolids Treatment or Controls 
 
The treatment system at this facility consists of a bar screens, primary clarifier, trickling 
filter, secondary clarifier, final clarifier, chemical feed system, sand filtration for tertiary 
treatment, chlorination, and dechlorination.  Treated wastewater is discharged to Miners 
Ravine, a water of the United States and a tributary to the Sacramento River within the 
Sacramento River Basin.  Biosolids treatment consists of an anaerobic digester, 
dewatering, and disposal off-site at a local landfill. 
 
This Order does not allow an increase in regulated flow from the existing Order. The 
facility’s design dry weather flow is 0.3 mgd.  The Discharger’s Report of Waste 
Discharge describes the annual average daily flow rate as 0.116 mgd with a daily 
maximum flow rate of 3.0 mgd.   
 

B. Discharge Points and Receiving Waters 
 
1. The treatment plant is located in Section 18, T11N, R8E, MDB&M, as shown on 

Attachment B, a part of this Order.  Treated wastewater is discharged to Miners 
Ravine from Outfall D-001, latitude 38˚, 47’, 40” N (degrees, minutes, seconds) and 
longitude 120 º, 7’, 35” W (degrees, minutes, seconds). 
 

2. Treated municipal wastewater is discharged to Miners Ravine and tributary to Dry 
Creek, the Natomas East Main Drainage Canal, and Bannon Slough, which flows 
into the Sacramento River immediately north of the confluence with the American 
River.   
 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070  
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Attachment F – Fact Sheet  F-5 

C. Summary of Existing Waste Discharge Requirements and Self-Monitoring Report 
(SMR) Data 
 
1. Effluent limitations contained in the existing WDR Order No. 5-00-118 for discharges 

from D-001 (Monitoring Location M-001) and representative monitoring data from the 
term of the existing Order are as follows: 
 

Effluent Limitation 
Monitoring Data 
May 1, 2000 To 
July 31, 2005 Parameter 

(units) 
Average Monthly Average Weekly Maximum Daily Highest  

Discharge 
Flow (mgd) – 0.30 mgd 
average daily dry 
weather discharge flow 

-- -- -- 0.452 

Biochemical Oxygen 
Demand 5-day @ 20°C 
(mg/L) 

10 15 25 8.42 

Total Suspended Solids 
(mg/L) 10 15 25 15.47 

Total Coliform (MPN/100 
mL) -- 

2.2  
(7-day Median 

Limitation) 
23 240 

Settleable Solids (mL/L) 0.1 -- 0.2 0.1 
Turbidity (NTU) 2 -- 5 7.7 
Ammonia  
(mg N/L) 

-- [1] [1] 7.5 

Nitrates as NO3(mg/L) 45 -- -- 151 
Chlorine  Residual 
(mg/L) -- 0.01 0.02 2 

1 Floating limitation based on pH and Temperature in accordance with USEPA Ambient Water Quality Criteria 
for Ammonia 

2 Maximum Instantaneous flow recorded on 31 December 2005 
 

2. The Report of Waste Discharge describes the WWTP discharge as follows: 
 
Design Flow: 0.30 mgd 
Annual Average Daily Flow Rate: 0.116 mgd 
Maximum Daily Flow Rate: 0.297 mgd 
Average Temperature, Summer: 79 ºF 
Average Temperature, Winter: 54 ºF 
BOD1: 4.6 mg/L 
Total Suspended Solids: 
_________________ 3.3 mg/L 
1    5-day, 20°C biochemical oxygen demand 

 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070  
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Attachment F – Fact Sheet  F-6 

D. Compliance Summary and Planned Changes 
 
1. On 14 August 2003, the Regional Water Board issued a Notice of Violation to the 

Discharger for discharging secondary quality wastewater to surface waters in 
violation of the Waste Discharge Requirements (WDR).  In addition, the Discharger 
had reported non-compliance with the requirements found in the previous Order for 
exceedance of chlorine limitations and the discharge of un-chlorinated effluent.   

 
The Discharger has been unable to comply with the nitrate effluent limitations and 
compliance schedule prescribed in previous WDR Order No. 5-00-118.  The 
Discharger remains in non-compliance with the final effluent limitations for nitrate, as 
required in both the previous WDR Order and this Order. 

 
In a letter dated 30 January 2004, the Discharger requested an extension of the time 
schedule before the facility is required to achieve compliance with the final nitrate 
limitations.  On 7 April 2004 the Regional Water Board responded to the 
Discharger’s request, stating that “....The WDR for this facility was adopted on 
16 June 2000 and required compliance with an Effluent Limitation for nitrate by 
1 January 2004.  On 6 November 2002, the County submitted a letter stating, ‘Placer 
County has secured funding for the eventual abandonment of the SMD 3 WWTP....’ 
to connect to the City of Roseville wastewater collection and treatment system.  
Comments submitted by the County regarding the WDR, prior to adoption, indicated 
a major portion of the funding was available at that time for closure of the plant.”   
 
Through their correspondence with the Regional Water Board office, the Discharger 
indicated that a potential method of compliance with the nitrate limitations is closure 
of facility.  Additional correspondence, such as a 30 January 2004 letter from the 
Discharger, did not discuss a proposed facility closure, or an achievable compliance 
date or compliance project completion date.  Through a 7 April 2004 letter, the 
Regional Water Board requested the Discharger to provide a firm final compliance 
date for the nitrate limitations.   
 
On 25 January 2007, a representative of Placer County provided an informational 
presentation to the Regional Water Board discussing the successes and challenges 
regarding compliance and regionalization efforts.  The Discharger has submitted 
information and a proposed completion date of a study to evaluate compliance 
options. Through a 21 December 2006 letter, the Discharger requested an additional 
four years to come in compliance with their existing nitrates concentration effluent 
limitations and new nitrates mass limitations. The compliance schedule granted by 
the Regional Water Board for the Discharger to comply with the nitrates effluent 
requirements is included in Cease and Desist Order No. 2007-XXX 
 

 



PLACER COUNTY DEPARTMENT OF FACILITY SERVICES ORDER NO. R5-2007-0070  
PLACER COUNTY SEWER MAINTENANCE DISTRICT NO. 3 NPDES NO. CA0079367 
 
 

Attachment F – Fact Sheet  F-7 